213 Speaker Stand

®

21300-009-55 black

9 14.10
*14.2.5
8
*14.2.1 _ . CD
[Fremes
7 14.1 =1 O
.*42=1421-5 149 Z
13 .. delivered pre- <
.. assembled _
6 . only I—
e - w
5 1
4 <
I
3 O
2 LL]
1 al
pos. description art.-no. qty
1 bottom clamp 02-41-615-55 1 CD
2 locking pin 6 x 52 mm 03-14-455-29 1
3 rubber leg cap 35 mm 01-84-935-55 3
4 foot pipe 02-84-698-55 3 CD
5 foot prop 01-16-580-55 6
6 plastic locking spacer R21 6-86735-1-55 1 I_
7 locking knob M8 x 21/38 mm 01-82-783-55 1 m
8 clamp, loose 02-41-585-55 1
9 base tube 02-77-661-55 1 <
10 rivet g5 x 53 mm 03-61-804-29 6
11 clamp 01-84-015-55 3 D_
12 guide bushing 42 mm 01-86-530-55 1
13 rivet @5 x 45 mm 03-61-800-29 3
14 hand crank with extension rod cpl. 6-21300-5-55 = 21304-000-55 1 I I I
14.1 socket head screw M6 x 16 mm 03-02-210-25 1
14.2 half shell cpl., consisting of 7-213-001055 1 m
14.2.1 spring loaded locking boltwith straight pin 7-213-000400 1
14.2.2 lever 02-41-690-87 1 <
14.2.3 compression spring 03-15-140-00 1
14.2.4 half shell left 02-41-753-55 1 D_
14.2.5 locking pin 23 x 30 mm 03-14-150-29 1
14.3 socket head screw M6 x 22 mm 03-02-225-25 3 (D
14.4 socket head screw M6 x 40 mm 03-02-250-25 1
14.5 plastic locking spacer R18 6-86720-1-55 1
14.6 hexagon nut M8 03-08-430-29 1
14.7 locking knob M8 x 16/33 mm 01-82-763-55 1
14.8 extension rod cpl. 7-213-000555 1
14.8.1 extraction safety 01-85-775-55 1
14.8.2 extension rod w/M10 5-21300-1-55 1
14.9 hand crank cpl. 6-21300-8-55 1
14.9.1 hand crank 21303-000-55 1
14.9.2 knurled adjusting nut M14 01-06-450-25 1
14.9.3 washer 0,5 mm 03-11-810-29 2
14.9.4 rivet @4 x 27 mm 03-61-585-01 1
-alternativ: screw + locking nut -03-02-090-00 + 03-08-120-29 -1+1
14.9.5 driveshaft 4-21300-1-01 1
14.9.6 gum-o-ring 03-21-020-55 1
14.10 half shell right 02-41-752-55 1 SS
14.11 locking nut, M8 03-08-330-29 5
14.12 finger guard 01-89-710-55 1 21 300
14.13 washer brass 03-11-500-29 2
14.14 drive wheel bronze 03-41-705-00 1
14.15 spindle 01-02-225-00 1
-07/15- 14.16 guide bushing 835 mm 01-86-480-55 1




